
®

PC
00

01
 P

C0
46

3 
- B

AR
RA

 D
UO

M
I A

NT
ER

IR
E 

FI
AT

 5
00

PC0001 PC0463 - BARRA DUOMI ANTERIORE FIAT 500
ISTRUZIONI DI MONTAGGIO

1. Rimuovere i bracci dei tergicristalli.
2. Rimuovere la guarnizione di gomma e il coperchio di plasƟ ca vicino ai duomi.
3. Passare con un trapano da 9 mm i due fori dei duomi già presenƟ  su ciascun lato.
4. Posizionare le due piastre dei duomi e inserire i quaƩ ro bulloni e i dadi M8x45 su ciascun 

lato senza serrarli.
5. Posizionare la barra duomi e collegarla su ciascun lato con le due piastre dei duomi uƟ liz-

zando i due bulloni M10x65 e stringerli.
6. Serrare i quaƩ ro bulloni precedentemente inseriƟ .
7. PraƟ care il terzo foro sui due duomi e montare e stringere il terzo bullone M8x45 e il 

dado.
8. Per fi nire è necessario tagliare una piccola fessura sulla parte in plasƟ ca inferiore in cui la 

barra duomi si interseca.
9. Rimontare la parte in plasƟ ca superiore, la guarnizione di gomma e i bracci dei tergicri-

stalli.

ATTENZIONE!! Le operazioni descriƩ e nei punƟ  soƩ ostanƟ  devono essere eseguite da un meccanico professionista. Queste istruzioni ATTENZIONE!! Le operazioni descriƩ e nei punƟ  soƩ ostanƟ  devono essere eseguite da un meccanico professionista. Queste istruzioni 
sono solo delle indicazioni e lam Engineering s.r.l. non si assume alcuna responsabilità relaƟ va a danni a cose e/o a persone.sono solo delle indicazioni e lam Engineering s.r.l. non si assume alcuna responsabilità relaƟ va a danni a cose e/o a persone.



®

PC
00

01
 P

C0
46

3 
- F

IA
T 

50
0 

FR
O

NT
 S

TR
UT

 B
AR

PC0001 PC0463 - FIAT 500 FRONT STRUT BAR
ASSEMBLY INSTRUCTION

1. Remove the wipers arms.
2. Remove the rubber gasket and the plasƟ c cover near the domes.
3. Pass with a 9mm drill the already present two dome holes on each side of the body.
4. Place the two dome’s plates on the domes and place the four M8x45 bolts and nuts on 

each side without Ɵ ghtening them.
5. Place the strut bar and connect it on each side with the two dome’s plates using the two 

M10x65 bolts. Tight these bolts.
6. Now you have to Ɵ ght the four domes bolts we did not Ɵ ght in point 4.
7. Now you can drill the third hole on each side on the dome’s plates and fi t and Ɵ ght the 

third M8x45 bolt and nut of the dome plates.
8. To fi nish you need to cut a small slot on the plasƟ c cover where the strut bar intersect it. 

Please make this cut as small possible. OpƟ onal, if you want, add some silicon or a rubber 
gasket to fi nish it.

9. Assembly the plasƟ c cover, the rubber gasket and the wipers arms.

BE CAREFUL!! The operaƟ ons described in the points below must be carried out by a professional mechanic. These instrucƟ ons are BE CAREFUL!! The operaƟ ons described in the points below must be carried out by a professional mechanic. These instrucƟ ons are 
only indicaƟ ons and lam Engineering s.r.l. assumes no responsibility for damage to things and / or people.only indicaƟ ons and lam Engineering s.r.l. assumes no responsibility for damage to things and / or people.


	PC0001 PC0463 - Barra duomi anteriore fiat 500 istruzioni di montaggio
	PC0001 PC0463 - FIAT 500 Front strut bar assembly instruction

